GT S Global United Technology Services Co., Ltd.

Report No.: GTSL2023030249F01

TEST REPORT

Applicant: IONE INNOVATION INC. Taiwan Branch

Address of Applicant: 8F-2, #75, Sec. 1, Hsin Tai Wu Rd., Hsi Chih District, New
Taipei City, Taiwan, R.O.C. (Far East World Center-
Bldg .A)

Manufacturer/Factory: Dong Guan IONE Electronic Co., Ltd

Address of Building 3 No.76, Huangjiang YongJun 2nd Road,
Manufacturer/Factory: Huangjiang, Dongguan, Guangdong Province, P.R.China
Equipment Under Test (EUT)

Product Name: Bluetooth USB dual-mode conference machine
Model No.: MS-07

Series Model: N/A

Trade Mark: N/A

FCC ID: 2APDTMSO07

Applicable standards: FCC CFR Title 47 Part 15 Subpart C Section 15.247
Date of sample receipt: March 17, 2023

Date of Test: April 01, 2023- May 17, 2023

Date of report issued: May 26, 2023

Test Result: PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo
Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4 Test Summary

Report No.: GTSL2023030249F01

Test Item Section in CFR 47 Result

Antenna Requirement 15.203/15.247 (c) Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(1) Pass
20dB Occupied Bandwidth 15.247 (a)(1) Pass
Carrier Frequencies Separation 15.247 (a)(1) Pass
Hopping Channel Number 15.247 (a)(1)(iii) Pass
Dwell Time 15.247 (a)(1)(iii) Pass

Radiated Emission 15.205/15.209 Pass

Band Edge 15.247(d) Pass

Remarks:

1. Pass: The EUT complies with the essential requirements in the standard.

2. Test according to ANSI C63.10:2013

Measurement Uncertainty

No. Item Measurement Uncertainty
1 Radio Frequency 1x10"
2 Duty cycle 0.37%
3 Occupied Bandwidth 2.8dB
4 RF conducted power 0.75dB
5 RF power density 3dB
6 Conducted Spurious emissions 2.58dB
v AC Power Line Conducted Emission 3.44dB (0.15MHz ~ 30MHz)

8 Radiated Spurious emission test

3.1dB (9kHz-30MHz)

3.8039dB (30MHz-200MHz)

3.9679dB (200MHz-1GHz)

4.29dB (1GHz-18GHz)

3.30dB (18GHz-40GHz)

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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General Information
General Description of EUT

Report No.: GTSL2023030249F01

Product Name:

Bluetooth USB dual-mode conference machine

Model No.:

MS-07

Test sample(s) ID:

GTSL2023030249-1

Sample(s) Status:

Engineer sample

Serial No.:

N/A

Hardware Version:

Applicant didn't provide

Software Version:

Applicant didn't provide

Operation Frequency:

2402MHz~2480MHz

Channel numbers: 79

Channel separation: 1MHz

Modulation type: GFSK, m/4-DQPSK, 8-DPSK
Antenna Type: Chip

Antenna gain: 1.9 dBi

Power supply:

DC 3.7V for battery

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023030249F01

Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 2402MHz 21 2422MHz 41 2442MHz 61 2462MHz
2 2403MHz 22 2423MHz 42 2443MHz 62 2463MHz
3 2404MHz 23 2424MHz 43 2444MHz 63 2464MHz
4 2405MHz 24 2425MHz 44 2445MHz 64 2465MHz
5 2406MHz 25 2426MHz 45 2446MHz 65 2466MHz
6 2407MHz 26 2427MHz 46 2447MHz 66 2467MHz
7 2408MHz 27 2428MHz 47 2448MHz 67 2468MHz
8 2409MHz 28 2429MHz 48 2449MHz 68 2469MHz
9 2410MHz 29 2430MHz 49 2450MHz 69 2470MHz
10 2411MHz 30 2431MHz 50 2451MHz 70 2471MHz
11 2412MHz 31 2432MHz 51 2452MHz 71 2472MHz
12 2413MHz 32 2433MHz 52 2453MHz 72 2473MHz
13 2414MHz 33 2434MHz 53 2454MHz 73 2474MHz
14 2415MHz 34 2435MHz 54 2455MHz 74 2475MHz
15 2416MHz 35 2436MHz 55 2456MHz 75 2476MHz
16 2417MHz 36 2437MHz 56 2457MHz 76 2477TMHz
17 2418MHz 37 2438MHz 57 2458MHz 77 2478MHz
18 2419MHz 38 2439MHz 58 2459MHz 78 2479MHz
19 2420MHz 39 2440MHz 59 2460MHz 79 2480MHz
20 2421MHz 40 2441MHz 60 2461MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the
middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Channel Frequency
The lowest channel 2402MHz
The middle channel 2441MHz
The Highest channel 2480MHz

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023030249F01

5.2 Test mode

Transmitting mode Keep the EUT in continuously transmitting mode.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

5.3 Description of Support Units

No. Equipment Manufacturer Model Series No

1 Notebook Lenovo ThinkBook 15 /

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files.

e |IC —Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 57
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Report No.: GTSL2023030249F01

6 Test Instruments list
Radiated Emission:
: Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. N i i
1 & S(e:?; rrﬁ)”eer(:ho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | June 23,2021 |June 22, 2024
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 April 14, 2023 | April 13, 2024
: : SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 19, 2023 |March 18, 2025
Double -ridged SCHWARZBECK - .
5 e MESS-ELEKTRONIK BBHA 9120 D GTS208 | April 17,2023 | April 16, 2025
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Coaxial Cable GTS N/A GTS213 | April 21,2023 | April 20, 2024
8 Coaxial Cable GTS N/A GTS211 | April 21,2023 | April 20, 2024
9 Coaxial cable GTS N/A GTS210 April 21, 2023 | April 20, 2024
10 Coaxial Cable GTS N/A GTS212 | April 21,2023 | April 20, 2024
74} Widehand RS Rohde & Schwarz CMW500 GTS575 | April 14, 2023 | April 13, 2024
Communication Tester
12 Loop Antenna ZHINAN ZN30900A GTS534 | Nov. 29, 2022 | Nov. 28, 2023
13 Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 | April 14,2023 | April 13, 2024
14 | Amplifier(1GHz-26.5GHz) HP 8449B GTS601 | April 14, 2023 | April 13, 2024
15 clougghtenia : (Toe / UG-598A/U GTS664 | Oct. 30,2022 | Oct. 29, 2023
26.5GHz)
Horn Antenna
16 (26.5-40GHz) A.H Systems SAS-573 GTS665 Oct. 30, 2022 | Oct. 29, 2023
17 FSV'S'Q”"’::(QS%Z” Lz Keysight FSV-40-N GTS666 | March 13, 2023 |March 12, 2024
18 Amplifier / LNA-1000-30S GTS650 | April 14, 2023 | April 13, 2024
19 CDNE M2+M3-16A HCT 30MHz-300MHz GTS668 Dec. 20,2022 | Dec.19,2023
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 57
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Report No.: GTSL2023030249F01

Conducted Emission

: Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. A R AN R o
it Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 July 12, 2022 | July 11, 2027
2 EMI Test Receiver R&S ESCI 7 GTS552 | April 14, 2023 | April 13, 2024
3 LISN ROHDE & SCHWARZ ENV216 GTS226 | April 14, 2023 | April 13, 2024
4 Coaxial Cable GTS N/A GTS227 N/A N/A
5 EMI Test Software AUDIX E3 N/A N/A N/A
6 Thermo meter JINCHUANG GSP-8A GTS639 | April 18, 2023 | April 17, 2024
7 Absorbing clamp EIgkianic: MDS21 GTS229 | April 14, 2023 | April 13, 2024
Feinmechanik
8 ISN SCHWARZBECK NTFM 8158 GTS565 | April 14, 2023 | April 13, 2024
9 High voltage probe SCHWARZBECK TK9420 GTS537 | April 14, 2023 | April 13, 2024
10 Antenna end assembly Weinschel 1870A GTS560 | April 14, 2023 | April 13, 2024
RF Conducted Test:
: 2 Cal.Date Cal.Due date
Iltem Test Equipment Manufacturer Model No. Serial No. mm-dd-yy) (mim-dd-yy)
1 MXA Signal Analyzer Agilent N9020A GTS566 April 14, 2023 April 13, 2024
2 EMI Test Receiver R&S ESCI 7 GTS552 April 14, 2023 April 13, 2024
2.~ Rt GTIes SPeCHEID Agilent E4440A GTS536 | April 14, 2023 April 13, 2024
Analyzer
4 LS, 1 S Agilent N5182A GTS567 | April 14, 2023 April 13, 2024
Generator
5 ESGAnaog il Agilent E4428C GTS568 | April 14, 2023 April 13, 2024
Generator
6 USB RF Power Sensor DARE RPR3006W GTS569 April 14, 2023 April 13, 2024
i RF Switch Box Shongyi RFSW3003328 GTS571 April 14, 2023 April 13, 2024
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 14, 2023 April 13, 2024
Chamber
General used equipment:
; Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. N (s d yy) (-
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 April 18, 2023 | April 17, 2024
2 Barometer KUMAO SF132 GTS647 April 19, 2023 | April 18, 2024

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023030249F01

Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unigue coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

E.U.T Antenna:

The antenna is Chip Antenna, the best case gain of the is 1.9dBi, reference to the appendix Il for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 57




GTS

7.2 Conducted Emissions

Report No.: GTSL2023030249F01

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

| LISN LISN
40cm 80cm
AUX m AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane

Remark:

EUT Fgupmeant Under Tast

LIS Line impedence Stabilization Netwoik
Test table feight=0 8m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 500hm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 24.2 °C Humid.: 52% Press.: 1010mbar
Test voltage: AC 120V/ 60Hz

Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Measurement data:

Report No.: GTSL2023030249F01

Pre-scan all test modes, found worst case at GFSK 2402MHz, and so only show the test result of it

Line:

80.0 dBuy

Conducted Emission Measurement

—

FCC Part15C ClassB Conduction[QF)

» Mk A \’WM "‘"\“W,J’ %ﬁ"’ %MWWWW el ﬁ\”%ﬁuw
i peak
PAVAT N I"" LI L W“"“mvwﬂ“mw SPTIS WERPR Y W%M .«"1«.\“ J\Mm‘LA\rﬁ
-20
0.150 05 [MHz] 5 30.000
Reading Correct  Measure-
Mo, Mk Freq. Level Factar ment Limit  Ower
hHz dBuy dB dBuy dBuv dB Detector  Comment

1 02180 10.63 1988 3051 6289 -3238 QP

2 02180 301 19.88 2289 5289  -3000 AVG

3 03980 1813 1988 38.01 5790 -1983 QP

4" 03980 861 19.88 2849 4790 1941 AVG

5 06780 974 1988 2962 5600 -2638 QP

B 06780 156 1988 2144 4600 2456  AVG

7 11620  9.81 19.89 2970 5600 -2630 QP

8 11620 1.37 1989 2126 46.00 2474 AVG

9 19620 715 1991 27.06 5600 -28%94 QP

10 19620 1.1 1991 21.02 4600 2498 AVG

11 151580 1074 20.01 3075 gO00 2925 QP

12 151580 1.92 2001 2193 5000  -28.07  AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 12 of 57



GTS

Report No.: GTSL2023030249F01

Neutral:
Conducted Emission Measurement
800 dBu
\ FCC Part15C Cla:sB Conduction(QP)
|
ST iy P
” "’\wﬂw.wwwww‘m e S S g
f\x\m\mﬂ\«mv.w s M«Wr‘.ww \Hm J—www *'“'"‘”‘*%J\,W j,\uk\% .\.L“qu.rﬁ
-20
0.150 05 [MHz] 5 30.000
Reading Correct  Measure-
Mo, Mk Freq. Level Factor ment Limit  Cwer
hHz dBu' dB dBuy dBu dB Detector  Comment
1 01780 9.27 1988 2915 6458 3543 QP
2 01780 -008 1988 1980 5458 3478 AVG
3 03980 13.92 1988 33.80 5740 2410 QP
4 03980 568 1988 2556 4790 2234 AVG
5 10840 662 1989 26 .51 5600 2949 QP
6 10840  1.27 1989 2116 46.00 2484  AVG
7 19300 1419 1991 3410 5600 -2190 QP
8" 19300 7.00 19.91 2691 4600 -1909 AVG
9 57180 847 1993 2840 6000  -3160 QP
10 57180 226 1993 1767 5000 -3233  AVG
11 149780 8.02 20.01 2803 6000 3197 QP
12 149780 -1.18 2001 1883 5000 3117 AVG
Notes:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 57
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Report No.: GTSL2023030249F01

7.3 Conducted Peak Output Power

Test Requirement: FCC Partl5 C Section 15.247 (a)(1)
Test Method: ANSI C63.10:2013
Limit: 30dBm(for GFSK),20.97dBm(for EDR)
Test setup: Spectrum Analyzer

o Y o

P i [
o Y o
= 522 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Mode Test channel s O(ggorl:]t) L] Limit (dBm) Result

Lowest -2.99

GFSK Middle -3.59 30.00 Pass
Highest -3.67
Lowest -3.95

/4-DQPSK Middle -4.01 20.97 Pass
Highest -3.84
Lowest -4.18

8-DPSK Middle -4.22 20.97 Pass
Highest -3.92

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 57




GTS

Report No
Test plot as follows:

.. GTSL2023030249F01

Test mode: GFSK mode

PNO Fast
Gate. O

puZ S0 wAden 4008
CurCCarRCal  Preamp Of
Freq R It {5)

g Type Pwa:RMSE.
Ao 100100
T Free Run

PPPPPR
Ref Lyl Offset 2252 B Mkri 2.401 952 GHz|
Ref Level 30.00 dBm dBm|

A
#Video BW 8.0 MHz ‘Span B.000 MHz,

Sweep 1.00 ms (1001 pts)|

Center 2.402000 GHz
[7Res BW 3.0 MHz

PNO Fast
Gate. O
IF Gain: Low
Sig Track. Off

InpulZ 5 when 1048
CorCConRCal  Preamp. O
Fre Ref 1t (5)

#hug Type Pwa:msE.
Avgltiod: 100100
Trig: Frae Run

kel 2
RefLyl Offset 2240 dB Mkr1 2.
Ref Level 30.00 dBm

ScaleiDiv 10 dB

A
#Video BW 8.0 MHz ‘Span B.000 MHz,

Sweep 1.00 ms (1001 pts)|

(Center 2.441000 GHz
2Res B 3.0 HHz
Apr 06, 20
45144 PN

PNO: Fast
Gate: OFf
IF Gan: Low
Sig Track. Off

IpuiZS00  Aden 4048
CorCCanRCal  Preamp. OF
Freq Ret int )

g Type P RS
Ao 100100
Trg: Free Run

kel 2
RefLyl Offset 2243 dB Mkr1 2.
Ref Level 30.00 dBm

AUTO TUNE

CF Step
B00.000 kHz
Auto
Man

Freq Offset
0Hz
X Auts Scale
Span 8000 WHZ | ) o
Sweep 1.00 ms (1001 pis)|

4
#Video BW 8.0 MHz
Lin

Apr 06
45329 PM

g90d?

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No

.. GTSL2023030249F01

Test mode:

m/4-DQPSK mode

Input Z: 50 0 #hien 40dB  PNO: Fast

CorCCorRCal  Preamp OF  Gale OF

Freq Rt 11 {5) IF Gan Lo
Sig Track. Off

Ref Lyl Offset 22.52 dB
Ref Level 30.00 dBm

A
Center 2.402000 GHz #Video BW 8.0 MHz

[ZRes BW 3.0 MHz

pZ SO0 ASen 4048 PND Fast

CurCCorRCal  Preamp Of Gl OF

Freq R It {5) IF Ganr Low
Sig Track Of

Ref Lvl Offset 2240 dB
Ref Level 30.00 dBm

[

A
[Center 2.441000 GHz #Video BW 8.0 MHz

[7Res BW 3.0 MHz

KEYSIGHT put R WpZ 500 wAn 4008 PNO Fast
g OC

CorCConRCal  Preamp. O Gate. O
AgnAd  FregRef It (5) IF Gair Low
Sig Track.Off

.

Ref Lyl Offset 22.43 dB
Ref Level 30.00 dBm

A
Center 2.480000 GHz #Video BW 8.0 MHz

[7Res BW 3.0 MHz

g Type P RS
Ao 100100
Trg: Free Run "

Mkri 2.4

Span 8.000 MHz)
Sweep 1.00 ms (1001 pis)|

g Type Pwa:RMSE.
Augod 100100
Trig: Fras Run §

‘Span B.000 MHz,
Sweep 1.00 ms (1001 pts)|

\# |Signal Track
¥ | Soan Zoomi

#hug Type Pwa:msE.
Ao 100100
Trig: Frae Run

Mki

‘Span B.000 MHz,
Sweep 1.00 ms (1001 pts)|

\# |Sigtal Track
¥4 |isoan Zoom)

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 16 of 57



Report No

.. GTSL2023030249F01

Test mode:

8-DPSK mode

IpuiZS00  Aden 4048
CorCCanRCal  Preamp. OF
Freq Ret int )

PNO: Fast
Gate: OFf
IF Gan: Low
Sig Track. Off

uping DC
jgn: Aut

Ref Lyl Offset 22.52 dB
Scale/Div 10 dB Ref Level 30.00 dBm

.
#Video BW 8.0 MHz

AprO,
45754 PM

puZ S0 wAden 4008
CurCCarRCal  Preamp Of
Freq R It {5)

PNO Fast
Gate. O

IF Gam Low
Sig Track Off

KEYSIGHT ot R .
g 0C

> g Ao

Ref Lvl Offset 2240 dB
Scale/Div 10 dB Ref Level 30.00 dBm

s
[Ty

A
[Center 2.441000 GHz #Video BW 8.0 MHz

[7Res BW 3.0 MHz

AprOs,
45817PM

g Type P RS
Aokt 100100
Trg: Free Run

Mkri 2.40

Span 8.000 MHz)
Sweep 1.00 ms (1001 pis)|

#hug Type Pwa:msE.
Aghod 100100
Trig: Frae Rin "

Mkri

‘Span B.000 MHz,
Sweep 1.00 ms (1001 pts)|

Middle channel

WpaZ 500 ehden 4008
CorCConRCal  Preamp. O
Fre Ref 1t (5)

PNO Fast
Gate. O
IF Gain: Low
Sig Track. Off

KEYSIGHT Jput R -
0

Rl
Ref Lv Offset 22.43 dB

ScaleiDiv 10 dB Ref Level 30.00 dBm

A
#Video BW 8.0 MHz

[Center 2.480000 GHz
[7Res BW 3.0 MHz

do0m?

AprOs,
45841 PM

#hug Type Pwa:msE.
Avgltiod: 100100
Trig: Frae Run

Mkr1

‘Span B.000 MHz,
Sweep 1.00 ms (1001 pts)|

\# |Sigtal Track
¥4 |isoan Zoom)

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL2023030249F01

7.4 20dB Emission Bandwidth

Test Requirement: FCC Partl5 C Section 15.247 (a)(1)
Test Method: ANSI| C63.10:2013
Limit: N/A
Test setup: Spectrum Analyzer

o Y o o

f“\\ o i o
e o o
i =52 E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data

Mode Test channel e Emi?;iloHr;)Bandwidth Result

Lowest 0.948

GFSK Middle 0.948 Pass
Highest 0.942
Lowest 1.284

m/4-DQPSK Middle 1.218 Pass
Highest 1.233
Lowest 1.239

8-DPSK Middle 1.281 Pass
Highest 1.293

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 18 of 57




GTS

Test plot as follows:

Report No.: GTSL2023030249F01

Test mode: GFSK mode

addlen 2048 PN Besl Vi g Ty Power [RAS]
CorCConfiCal  Preamp Of  Gele Augioid. 100100
Freq ek Int5) Tig:Free Run

PPPPRP

Ref Lvl Offset 22.52 dB
Ref Level 30.00 dBm

Conter 2.402000 GHz #Video BW 100 kHz Span 3,000 MHz,

Sweep ~5.79 ms (1001 pts)
S Maker Tabie v

Mode Trace Scale Function  Funclion Width  Funclion Value:
dBm

Lowest channel

|Spectrum
[Swept SA
KEYSIGHT Jput R pul 2 5 WAl 2005 PNO Bes Vide g Type Power (RS
Ing DG CorCCarRCal  Preamp Of Gate: OF AvglHoid. 100100
igne Auto Freq Ref: Int (S) IF Gan Low Trig: Frae Run i
Sig Track Of LEET

Ref Lyl Offset 22.40 dB
Ref Level 30.00 dBm

Center 2.441000 GHz #Video BW 100 kHz Span 3.000 MKz,

Sweep ~5.79 ms (1001 pts)
5 Maker Tabia

Mode Trace Scale J Function ~ Funclion Width  Function Value

Input Z:50 0 #hen 20dB  PNO: BestWide  #Avg Type PM(RNSE_
CorCCorRCal  Preamp OF  Gale OF AuglHokt 1007100
Freq Rt 11 {5) IFGanlow Ty FreeRun

Sig Track. Off

Ref Lyl Offset 22.43 dB
Ref Level 30.00 dBm

Center 2.480000 GHz #Video BW 100 kHz Span 3.000 MKz,

Sweep ~5.79 ms (1001 pts)
5 Maker Tabia v

Mode Trace Scale J Function ~ Funclion Width  Function Value

‘ X |isan Zoom)

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023030249F01

Test mode:

m/4-DQPSK mode

2 hen 20 dB
ing OC  CorCCarRCal  Preamp: OF
Aign Auto Freq Rt 11 {5)

PNO: BestWide  #wg Type Pmtms[
Gate: OFf AvglHold: 100100

IF Gan: Low Tng: Frae Run

Sig Track. Off

Ref Lyl Offset 22.52 dB
Ref Level 30.00 dBm

Conter 2.402000 GHz #Video BW 100 kHz Span 3,000 MHz,

5 Marker Table v

Mode Trace Scale

KEYSIGHT put R adlen 7048
ping OC CorCConRCal  Preamp. O
Freq Ref It (S)

Sweep ~5.79 ms (1001 pts)

Function  Funclion Width  Funclion Value:

g Type Pumms[
AvgJHoid: 100100
Trig: Fras Run

Ref Lvl Offset 2240 dB
Ref Level 30.00 dBm

Conter 2.441000 GHz #Video BW 100 kHz Span 3,000 MHz,

5 Marker Table v

Mode Trace Scale

Sweep ~5.79 ms (1001 pts)

Function  Funclion Width  Funclion Value:

Middle channel

RF whden 0B
ing. OC CorCConRCal  Preamp. O
Al FegReEint(S)

PNO BestVide  wAvg Type Pumms[
Gate: O Aghod 100100
IF Gan: Low Trig: Frae Run

Sig Track. Of

Ref Lyl Offset 22.43 dB
Ref Level 30.00 dBm

Center 2.480000 GHz #Video BW 100 kHz Span 3.000 MKz,

5 Mearker Table: v

Mode Trace Scale

= q (1 . ? A!{Q‘NEPM

7 dBm

Sweep ~5.79 ms (1001 pts)

Function ~ Funclion Width  Function Value

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL2023030249F01

Test mode:

8-DPSK mode

ahen 20 B

PN BesiVide g Ty Power (U]

ing DC  CorCCanRCal Preamp Of  Gatel Of
Aign Auto Freq Rt 11 {5) IF Gan Lo
Sig Track. Off

Ref Lyl Offset 22.52 dB
Ref Level 30.00 dBm

Conter 2.402000 GHz #Video BW 100 kHz

5 Marker Table v

Mode Trace Scale Funclion

KEYSIGHT Jput R InpalZ 500 whden 2046
ging 0C  CorCCorRCal  Preamp. OF
Freq ek Int5)

Ref Lvl Offset 2240 dB
Ref Level 30.00 dBm

Conter 2.441000 GHz #Video BW 100 kHz
5 Marker Table v

Mode Trace Scale X Funclion

Middle c

RF whdn 2008 PND Besi Ve g Ty Pver(RUS]
ng OC

CorCConRCal  Preamp. O Gate: OFf
Al FegReEint(S) IF Gair Low
Sig Track.Off

Ref Lyl Offset 22.43 dB
Ref Level 30.00 dBm

Center 2.480000 GHz #Video BW 100 kHz

5 Mearker Table: v

Mode Trace Scale J Function

AuglHokt 1007100
Trg: Frae Run

Span 3,000 MHz
Sweep ~5.79 ms (1001 pts)

Funciion Width  Funclion Value:

g Type Pumms[
AvgJHoid: 100100
Trig: Fras Run

Span 3,000 WHz
Sweep ~5.79 ms (1001 pts)

Funciion Width  Funclion Value:

hannel

AuglHokd 100100

Trig: Frae Run y

Span 3,000 WHz
Sweep ~5.79 ms (1001 pts)

Function Width  Function Value

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL2023030249F01

7.5 Carrier Frequencies Separation

Test Requirement:

FCC Partl5 C Section 15.247 (a)(1)

Test Method:

ANSI C63.10:2013

Receiver setup:

RBW=300KHz, VBW=300KHz, detector=Peak

Limit:

2/3 of the 20dB bandwidth

Test setup:

Spectrum Analyzer

o i o
Fa o i o

Vi

o Y o o

- e 'i' E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details
Test results: Pass
Measurement Data
Mode Freq(MHz) Result{MHz] Limit[MHz] Result
GFSK Hop 1.108 =0.632 Pass
m/4-DQPSK Hop 1.360 =>0.856 Pass
8-DPSK Hop 1.334 >0.862 Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plot as follows:

Report No.: GTSL2023030249F01

Modulation mode: GFSK

KEYSIGHT Fout RF PIZ S0 e 4008 PNO BesiVide  #hwgTipe Power (RG]
RL oo CoMODC  CorCCrRCa PreampOf  Gale.Of Ao 50005000
Aign Auto Freq Rt 11 {5) FGanlow  Tig FreeRun
Sig Track. Off

e Ref Lyl Offset 2249 6B
Scale/Div 10 dB Ref Level 30.00 dBm

AUTO TUNE

CF Step

A
tart 2440500 GHz #ideo BW 300 kHz Stop 2.442500 GHz
Sweep 3.33 ms (1001 pis)

Test mode:

Input Z: 5000 dftlen 4008 PNO:BestWide  #Awg Type: Power
Coping DG CorCCorRCal  PreampOf  Gale:OF AuglHoit: 500015000
Aign Freq Rl (5] IFGan Low i Fiee Run
Sig Track: Of

Ref Lvi Offset 22.49 dB
Ref Level 30.00 dBm

i
#Video BW 300 kKz Stop 2442500 GHz,

Sweep 3.33 ms (1001 pis)|
ol r 06,
2o/l ? A&‘.IU.-HF‘M 5

Test mode:

NpdZ 00 adlln 4045 PND BesiVide g Ty Pover (ST -
CorCCorRCal Preamp O Gele.Of A 50005000
Freq R In (5] FGanlo Ty FrseRin
SigTrack O
2
Ref Lyl Offset 2249 6B AMkr2
Ref Level 30.00 dBm

i
| Start 2440500 GHz #Video BW 300 kHz ‘Stop 2.442500 GHz|
FRes BW 300 kHz Sweep 3.33 ms (1001 pts)|

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 23 of 57



GTS

7.6 Hopping Channel Number

Report No.: GTSL2023030249F01

Test Requirement:

FCC Part15 C Section 15.247 (a)(1)(iii)

Test Method:

ANSI| C63.10:2013

Receiver setup:

Detector=Peak

RBW=VBW=300kHz, Frequency range=2400MHz-2483.5MHz,

Limit:

15 channels

Test setup:

Spectrum Analyzer

/]

o o |
o o o |

o

oo

o e
[C

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data:

Mode Hopping channel numbers Limit Result
GFSK 79 15 Pass
T/4-DQPSK 79 15 Pass
8-DPSK 79 15 Pass

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plot as follows:

Report No

.. GTSL2023030249F01

Test mode:

GFSK

Start 2.40000 GHz
[ZRes BW 300 kHz

InpafZ250(0)  @Afen 40dB  PNO: Fast

CorCComRCal  Preamp Off Gate: OFf
IF Gan: Low
Sig Track. Off

Freq Rt 11 {5)

Ref Lyl Offset 22.30 dB
Ref Level 30.00 dBm

A
#Video BW 300 kHz

g Type PaaacmsE )
Ao 50005000
Trg: Frae Run

ppp

Stop 248350 GHz|
Sweep 1.00 ms (1001 pis)|

Test mode:

/4-DQPSK

Couping DC
Aign Auto

Start 2.40000 GHz

Input Z: 50 0 #hien 40dB  PNO: Fast

CorCCorRCal  Preamp OF  Gale OF

Freq R 11 {5) IF Gan Low
Sig Track Of

Ref Lvl Offset 22.30 dB
Ref Level 30.00 dBm

A
#Video BW 300 kHz

g Type PaaacmsE )
Ao 50005000
Trig: Frae Run

PPPPRP

Stop 248350 GHz|
Sweep 1.00 ms (1001 pis)|

Test mode:

8-DPSK

Start 2.40000 GHz

Input Z: 50 0 #hien 40dB  PNO: Fast

CorCCorRCal  Preamp OF  Gale OF

Freq Rt 11 {5) IF Gan Lo
Sig Track. Off

Ref Lvl Offset 22.30 dB
Ref Level 30.00 dBm

A
#Video BW 300 kHz

g Type P (RO
Ao 50005000
Trg: Free Run

PPPpPP

AUTO TUNE

CF Step
B.350000 MHz
Auto
Man

Stop 248350 GHz|
Sweep 1.00 ms (1001 pis)|

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

7.7 Dwell Time

Report No.: GTSL2023030249F01

Test Requirement:

FCC Part15 C Section 15.247 (a)(1)(iii)

Test Method:

ANSI| C63.10:2013

Receiver setup:

RBW=1MHz, VBW=1MHz, Span=0Hz, Detector=Peak
RBW=510kHz, VBW=510kHz, Span=0Hz, Detector=Peak

Limit: 0.4 Second
Test setup: Spectrum Analyzer
=Y =t
A~ ooo
=r=r=
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 26 of 57




GTS

Measurement Data

Report No.: GTSL2023030249F01

GFSK mode:

Frequency Packet Dwell time(ms) Limit(ms) Result
2441MHz DH1 131.2 400 Pass
2441MHz DH3 266.72 400 Pass
2441MHz DH5 310.933 400 Pass

Remarks:
The test period: T= 0.4 Second/Channel x 79 Channel = 31.6 s
Test channel: 2441MHz as blow
DH1 time slot=0.410 (ms)*(1600/ (2*79))*31.6=131.2ms
DH3 time slot=1.667(ms)*(1600/ (4*79))*31.6=266.72ms
DHS5 time slot=2.915(ms)*(1600/ (6*79))*31.6=310.933ms
m/4-DQPSK mode:

Frequency Packet Dwell time(ms) Limit(ms) Result
2441MHz 2DH1 130.56 400 Pass
2441MHz 2DH3 265.44 400 Pass
2441MHz 2DH5 310.08 400 Pass

Remarks:
The test period: T= 0.4 Second/Channel x 79 Channel =31.6 s
Test channel: 2441MHz as blow
DH1 time slot=0.408(ms)*(1600/ (2*79))*31.6=130.56ms
DH3 time slot=1.659(ms)*(1600/ (4*79))*31.6=265.44ms
DH5 time slot=2.907(ms)*(1600/ (6*79))*31.6=310.08ms
8-DPSK mode:

Frequency Packet Dwell time(ms) Limit(ms) Result
2441MHz 3DH1 130.56 400 Pass
2441MHz 3DH3 265.28 400 Pass
2441MHz 3DH5 310.187 400 Pass

Remarks:

The test period: T= 0.4 Second/Channel x 79 Channel = 31.6 s
Test channel: 2441MHz as blow

DH1 time slot=0.408(ms)*(1600/ (2*79))*31.6=130.56ms
DH3 time slot=1.658(ms)*(1600/ (4*79))*31.6=265.28ms

DH5 time slot=2.908(ms)*(1600/ (6*79))*31.6=310.187ms

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plot as follows:
GFSK mode:

Report No.: GTSL2023030249F01

Test channel:

2441MHz

Input Z: 50 0 #htlen 4098 PNO: BestWide g Type: Power (RM

CorCCorRCal  Preamp O Gatel Of Trig: Vidsa

Freq Ref: 11 {5) IFGanlow TngDelay 2000ms
Sig Track. Off

DH1

InputZ: 50 0 dftlen 4008 PNO:BestWide  #Awg Type: Power (RM

CorCCorRCal Preamp.Of  Gale: Of Trig Video

Freq Ref: 11 {5) IFGan Low T Delay 00005
Sig Track: Of

Ref Lv| Offset 22.49 dB

Ref Lvl Offset 2249 0B AMkr2 410.0 ps
ScaleiDiv 10 dB Ref Level 30.00 dBm 68 dB|

Ref Level 30.00 dBm

LR DAL

(LRRE R L)

[Center 2.441000000 GHz Span 0Hz Center 2.441000000 GHz
Res BW 1.0 MHz ‘Sweep 10.1 ms (8000 pis) Res BW 510 kHz

"

RF Input.Z 50 0 #Allen 408 PNO: Best\ide  #Awg Type: Power (RM
g DC Con CComRCal  Preamp. Of Gate. O . Vide Couplng. DC Conm CComRCal  Preamp. Of Gale: O

Froq Ref: It {5) IF Ganr Low wiay 2000 ms Bl i o Froq Ref: It {5) IF Gain Low

Sig Track Off P Sip Track O

Ref Lvl Offset 2240 dB
Ref Level 30.00 dBm ‘Scale/Div 10 dB

Ref Lv| Offset 22.49 dB
Ref Level 30.00 dBm

Center 2.441000000 GHz Center 2.441000000 GHz
Res BW 1.0 MHz Res BWW 510 kHz

IWELUIL I

Span 0 Hz
Sweep 31.6 s {30000 pts)

KEYSIGHT ht e WpAZ 500 #Amen 408 PNO BesiWide g Type: Pwer |
Tng. Video
Trig Dekay 00005

Span 0 Hz
Sweep 31.6 5 (30000 ps)|

InputZ 500 wAen 40 4 Inpt 7500 #Amend0dB  PNOr BesiWide  Avg Typer Power (RM

ConCCorRCal  Preamp: OF 0 g gingDC  ConCComRCal PreampOf  Gale OF
Freq Ref: 11 {5) iay 2000 ms Freq Ref: 11 {5) IF Gan Low
Sig Track: Of

RefLv Offset 2240 6B
Ref Level 30.00 dBm 'Scale/Div 10 dB

Ref Lvl Offset 22.49 dB
Ref Level 30.00 dBm

AUTO TUNE

(CF Step
1.000000 MHz
Aufo
Man

Freq Offset
0tz
X A Scale

[Center 2.441000000 GHz Span 0Hz Log Center 2.441000000 GHz
Res BW 1.0 MHz ‘Sweep 10.1 ms (8000 pis) Lin Res BW 510 kHz

Sweep 31.6 5 (30000 ps)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

w/4-DQPSK mode:

Report No.: GTSL2023030249F01

Test channel:

2441MHz

InputZ 500 @Afen 40dB  PNO BestWide g Type Pm(ml{
Com CCorRCal  Preamp Of Gate: OFf Tng: Videa
Freq Ref Int (S)

Ref Lyl Offset 22.40 dB
Ref Level 30.00 dBm

[Center 2441000000 GHz Span 0 Hz
Res BW 1.0 MHz ‘Sweep 10.1 ms (8000 pis)

Wpu 7500 aAlln 1048 PN BeslVide g Type Power (NS]|
CorCCorRCal  Preamp Of  Gele O Tig:Video
Fieq Ref Int 5) IF Gain Low

Sig Track Of

Ref Lvl Offset 2240 dB
Ref Level 30.00 dBm

Center 2.441000000 GHz Span 0 Hz
Sweep 10.1 ms (8000 pts)

IpAZ R0 faAsen 048 PO Best Wi #Avg Tipe: Power (NS

CorCCorRCal Preamp Of  Gele: Of Trg:Video

Fieq Ref Int ) IFGanlow  TigDeay 2000ms
Sig Trak Of

2907 me
Ref Lyl Offset 22.40 dB 2907 ms
Ref Level 30.00 dBm 1.24dB

[Center 2441000000 GHz Span 0 Hz
Res BW 1.0 MHz ‘Sweep 10.1 ms (8000 pis)

InputZ 500 #Adend0dB  FNO:

Com CCorRCal  Preamp: Off Gale: OF
IF

Pign: Ao Freq Ref: 11 {5)

1 Specium Ref Lvi Offset 22.49 0B

'Scale/Div 10 dB Ref Level 30.00 dBm

v-‘ LURLIGRLY LU LIRS il L}

Center 2.441000000 GHz
Res BW 510 kHz

Wide  #g Type: Power (RM:
0 Trg: Video
Trg Delay 00005

Span 0 Hz
Sweep 31.6 s {30000 pts)

KEYSIGHT ket e piZ 500 glon 0GB PND Bl Wa g Typs Powe (RS ]
Coping DG CorCConRCal PreampOf Gale:OF Tig. Video
Fieq Ref Int 5) IF Gaim Low
Sig Track. O

Ref Lv| Offset 22.49 dB
‘Scale/Div 10 4B Ref Level 30.00 dBm

Center 2.441000000 GHz
Res BWW 510 kHz

WAz S0 dsen 4048
Com CCorRCal  Preamp: Off
Freq Ret:Int(S)

1 Specium Ref Lvi Offset 22.49 0B

'Scale/Div 10 dB Ref Level 30.00 dBm

Center 2.441000000 GHz
Res BW 510 kHz

Span 0 Hz
Sweep 31.6 5 (30000 ps)|

Span 0 Hz
Sweep 31.6 s {30000 pts)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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8-DPSK mode:

Report No.: GTSL2023030249F01

Test channel:

2441MHz

InputZ 500 @Afen 40dB  PNO BestWide g Type Pm(ml{
Com CCorRCal  Preamp Of Gate: OFf Tng: Videa
Freq Ref Int (S)

Ref Lyl Offset 22.40 dB
Ref Level 30.00 dBm

[Center 2441000000 GHz Span 0 Hz
Res BW 1.0 MHz ‘Sweep 10.1 ms (8000 pis)

NpdZ 00— ahdln 405 PNO Besi Ve #hog Ty Poer(RUS] 2
CorCCorACal  Preamp Of  Gele OF Tig:Video
FreqRef Int(5) IF Gain Low

Sig Track Of

Ref Lvl Offset 2249 dB
Ref Level 30.00 dBm

Center 2.441000000 GHz Span 0 Hz|
Res BW 1.0 MHz Sweep 10.1 ms (8000 pts)|

PN Best Vit #g Type: Power (U]

wing O CorrC ] 0 Gale. OF Trg:Video
Algn: Ao IF Gai Low
Sig Track. Off

Ref Lyl Offset 22.40 dB
Ref Level 30.00 dBm

Center 2.441000000 GHz
Res BW 1.0 MHz

05
= E" (‘ . ? A{;E.!IM‘!

Pign: Ao

1 Spectun
ScaleDiv 10 4B

Center 2.441000000 GHz
Res BW 510 kHz

KEYSIGHT lput R
Couplig. DC
Aign Auto

1 Spectm
Scale/Div 10 dB

L

Center 2.441000000 GHz
Res B 510 kHz

ping DC
jgn: Aut

1Spectum
ScaleDiv 10 6B

Center 2.441000000 GHz
Res BW 510 kHz

InputZ: 50 0 e 4008 PNO:BestWide  #Awg Type: Power (RM
CorCCorRCal Preamp.Of  Gale: Of 2
Freq Ref: 11 {5) F

Ref Lvl Offset 22.49 dB
Ref Level 30.00 dBm

Span 0 Hz
Sweep 31.6 s {30000 pts)

pulZ 500 ohen 0GB PO:BesiWida WA Tpe Pover(RUS[

CorCCorRCal  Preamp. Of Gale: O Tng. Video

Freq Rl (5) IFGam Low g Detay 0.000s
Sip Track. O

Ref Lvi Offset 22.49 dB
Ref Level 30.00 dBm

Span 0 Hz|
Sweep 31.6'5 (30000 pts)|

paZ 500 Anen 0GB PNOTBest Wik g Type: Power (M)
CorCCorRCal  Preamp Of  Gale:Of Tig Viteo )
Freq Ref Inl IFGan Low  TrigDelay 0.000s

Sig Track. OF

Ref Lyl Offset 22.49 dB8
Ref Level 30.00 dBm

Span 0 Hzl
Sweep 31.6's (30000 pis)
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